



Certificate of Compliance

Polyester Base TPU Laminated Nylon Fabric:70828+TSL0E04

Customer : 台欣國際

Report No.: 20170402009

Lot # : OC29720-101-001A

Date : 2017/4/2

TPU : Polyester Base

Fabric : Nylon 70D Taffeta

Size : 0.21mm × 58"

Item	Attribute	Test Method	Units	Limit	Test Result
1	Finished Weight	FS191a Method 5041	g/m ²	197±20	195.58
2	Breaking Strength(Grab)	FS191a Method 5100	kg/in	Warp : 40 Min	68.2
				Weft : 30 Min	63.2
3	Elongation (at Break)	FS191a Method 5100	%	Warp : 60 Max	38.6
				Weft : 60 Max	47.5
4	Tear Strength (Tongue)	FS191a Method 5134	kg	Warp : 0.6 Min	0.8
				Weft : 0.4 Min	0.6
5	Seam Strength (1/8"RF Breakaway)	FS191a Method 5970	kg/3cm	Warp : 20 Min	35.7
				Weft : 20 Min	34.3
6	Adhesion	FS191a Method 5970	kg/3cm	Warp : 3 Min	Unable to initiate a peel
				Weft : 3 Min	Unable to initiate a peel
7	HY-01	HOYU Standard	kg/3cm	Warp : 15 Min	30.3
				Weft : 15 Min	31.9
8	Blocking	FS191a Method 5872	grade	< 2	1
9	Laundry requirements	ISO 6330 (Washes 10 times)	grade	No damage	No damage

Director :

Checker :

Tester :